
Model PJ X5260 

（Y017） 
 



 

 
 

 

  1.Projector 1 (Y017) ................................................   2 

  2.Projector 2 (Y017) ................................................   4 

  3.Projector 3 (Y017) ................................................   6 

   Parts Index...........................................................  11 

Model PJ X5260 （Y017） 

 
PARTS CATALOG 

 
This catalog gives the numbers and names of parts on this machine. 

 

 

March 1, 2012 



2 

 

1.Projector 1 (Y017) 

1

2

11

12

2

3

4

2

2

2

2

13

2

14

5

6

7

2

8

2

9

2

2

10

10

15 16 17 18

 



3 

 1 Y017 1143  Cover:Lamp:EXP:Printing 1 

 2 Y017 2700  Pan Head Screw:M3x6 13 

 3 Y017 1111  Cover:Upper:EXP:Printing 1 

 4 Y017 1210  Cover:Sensor:IR:UpperR 1 

 5 Y017 1116  Keytop:Printing 1 

 6 Y017 1125  PCB:Keyboard Switch 1 

 7 Y017 1121  Keytop:Enter:EXP 1 

 8 Y017 1126  Wire:Control:Keyboard Switch 1 

 9 Y017 1077  Filter 1 

 10 Y017 2710  Pan Head Screw:M3x8 2 

 11 Y017 1205  Ring:Zoom 1 

 12 Y017 1206  Holder:Ring 1 

 13 Y017 1080  Cover:Front 1 

 14 Y018 1064  Cap:Lens 1 

 15 Y018 6090  Soft Case 1 

 16 Y018 6082  Rimote Control:EXP 1 

 17 Y020 6076  Power Supply Cord:NA 1 

 17 Y020 6077  Power Supply Cord:EU 1 

 18 Y020 6079  Cable:RGB 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Projector 1 (Y017) 

Ed
Sticky Note
Item 18
PCIL: May 2014



4 

 

 

2.Projector 2 (Y017) 

2
2

3

4

5
2

2

8

1

6

7

6

2

2
22

2

2
9

2

10
2

10

112

12

12

13

14

12
12

15

16

17

18
19

20

 



5 

 1 Y017 5082  Wire:Power Source:MB 1 

 2 Y017 2700  Pan Head Screw:M3x6 21 

 3 Y017 5091  Power Pack 1 

 4 Y017 5094  Wire:Control 1 

 5 Y017 5093  Wire:Power Source:Power PackK 1 

 6 Y017 2703  Pan Head Screw:Toothed Lock WasherR: 

   M3x6 1 

 7 Y017 5081  Power Supply Unit 1 

 8 Y017 5070  Speaker 1 

 9 Y017 5101  Base:Control:Ass'y 1 

 9 Y017 5103  PCB:MB 1 

 10 Y017 2709  Hexagon Head Bolt 8 

 11 Y017 1095  Cover:Rear:EXP 1 

 12 Y017 2706  Pan Head Screw:Plain Washer:M3x8 2 

 13 Y017 2708  Pan Head Screw:Toothed Lock Washer: 

   M4x5 1 

 14 Y017 5050  Power Supply Cord:Ass'y 1 

 15 Y017 2056  Fan:Axial:DLP 1 

 16 Y017 2702  Pan Head Screw:Plain Washer:M3x26 1 

 17 Y017 5102  Ground Plate:Upper 1 

 18 Y017 1070  Bracket:Base 1 

 18 Y017 5100  Bracket:Base:Base 1 

 19 Y017 5104  PCB:IO 1 

 20 Y017 5105  PCB:LAN 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Projector 2 (Y017) 



6 

 

 

3.Projector 3 (Y017) 

1

2

11

12

13

3
4

5

4
5

6
7

8

8

9

18

17

19
16

8

14

14

15

10

 



7 

 1 Y017 5062  Wire:Marcury Lamp 1 

 2 Y017 5063  Safety Switch:Lamp 1 

 3 Y017 2065  Fan:Axial:MM105 1 

 4 Y017 2066  Cushion:Fan 4 

 5 Y017 2705  Stepped Screw:M2.6x12 4 

 6 Y017 2704  Pan Head Screw:M2.6x5 2 

 7 Y017 3052  Optical Unit:CW 1 

 8 Y017 2700  Pan Head Screw:M3x6 4 

 9 Y017 3051  Optical Unit:DLP 1 

 10 Y017 2075  Thermofuse 1 

 11 Y017 2712  Stepped Screw:M2.6x33 2 

 12 Y017 2072  Cushion:Sirocco 2 

 13 Y017 2071  DC Fan Motor:Sirocco:Lamp 1 

 14 Y017 2701  Pan Head Screw:M2.6x5:BK 2 

 15 Y017 2050  DC Fan Motor:Sirocco:CW 1 

 16 Y017 1213  Rubber Foot:FIX 1 

 17 Y017 1062  Cover:Base:Printing 1 

 18 Y017 1056  Nut:Rubber Foot 3 

 19 Y017 1212  Rubber Foot 3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Projector 3 (Y017) 



 

 

 

Parts Index 



10 

Y017 1056  Nut:Rubber Foot   7 -  18 

Y017 1062  Cover:Base:Printing   7 -  17 

Y017 1070  Bracket:Base   5 -  18 

Y017 1077  Filter   3 -   9 

Y017 1080  Cover:Front   3 -  13 

Y017 1095  Cover:Rear:EXP   5 -  11 

Y017 1111  Cover:Upper:EXP:Printing   3 -   3 

Y017 1116  Keytop:Printing   3 -   5 

Y017 1121  Keytop:Enter:EXP   3 -   7 

Y017 1125  PCB:Keyboard Switch   3 -   6 

Y017 1126  Wire:Control:Keyboard Switch   3 -   8 

Y017 1143  Cover:Lamp:EXP:Printing   3 -   1 

Y017 1205  Ring:Zoom   3 -  11 

Y017 1206  Holder:Ring   3 -  12 

Y017 1210  Cover:Sensor:IR:UpperR   3 -   4 

Y017 1212  Rubber Foot   7 -  19 

Y017 1213  Rubber Foot:FIX   7 -  16 

Y017 2050  DC Fan Motor:Sirocco:CW   7 -  15 

Y017 2056  Fan:Axial:DLP   5 -  15 

Y017 2065  Fan:Axial:MM105   7 -   3 

Y017 2066  Cushion:Fan   7 -   4 

Y017 2071  DC Fan Motor:Sirocco:Lamp   7 -  13 

Y017 2072  Cushion:Sirocco   7 -  12 

Y017 2075  Thermofuse   7 -  10 

Y017 2700  Pan Head Screw:M3x6   5 -   2 

Y017 2700  Pan Head Screw:M3x6   7 -   8 

Y017 2700  Pan Head Screw:M3x6   3 -   2 

Y017 2701  Pan Head Screw:M2.6x5:BK   7 -  14 

Y017 2702  Pan Head Screw:Plain Washer:M3x26   5 -  16 

Y017 2703  Pan Head Screw:Toothed Lock WasherR:M3x6   5 -   6 

Y017 2704  Pan Head Screw:M2.6x5   7 -   6 

Y017 2705  Stepped Screw:M2.6x12   7 -   5 

Y017 2706  Pan Head Screw:Plain Washer:M3x8   5 -  12 

Y017 2708  Pan Head Screw:Toothed Lock Washer:M4x5   5 -  13 

Y017 2709  Hexagon Head Bolt   5 -  10 

Y017 2710  Pan Head Screw:M3x8   3 -  10 

Y017 2712  Stepped Screw:M2.6x33   7 -  11 

Y017 3051  Optical Unit:DLP   7 -   9 

Y017 3052  Optical Unit:CW   7 -   7 

Y017 5050  Power Supply Cord:Ass'y   5 -  14 

Y017 5062  Wire:Marcury Lamp   7 -   1 

Y017 5063  Safety Switch:Lamp   7 -   2 

Y017 5070  Speaker   5 -   8 

Y017 5081  Power Supply Unit   5 -   7 

Y017 5082  Wire:Power Source:MB   5 -   1 

Y017 5091  Power Pack   5 -   3 

Y017 5093  Wire:Power Source:Power PackK   5 -   5 

Y017 5094  Wire:Control   5 -   4 

Y017 5100  Bracket:Base:Base   5 -  18 

Y017 5101  Base:Control:Ass'y   5 -   9 

Y017 5102  Ground Plate:Upper   5 -  17 

Y017 5103  PCB:MB   5 -   9 

Y017 5104  PCB:IO   5 -  19 

Y017 5105  PCB:LAN   5 -  20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



11 

Y018 1064  Cap:Lens   3 -  14 

Y018 1096  Speaker   5 -   8 

Y018 6082  Rimote Control:EXP   3 -  16 

Y018 6090  Soft Case   3 -  15 

Y020 6076  Power Supply Cord:NA   3 -  17 

Y020 6077  Power Supply Cord:EU   3 -  17 

Y020 6078  Power Supply Cord:CHN   3 -  17 

Y020 6079  Cable:RGB   3 -  18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Projector 1 (Y017)
	2.Projector 2 (Y017)
	3.Projector 3 (Y017)
	Parts Index

